=]

Part No.
SK-2824NW

g gg § } 96 <
oo ~—
%Dn p ot :’7977 'v ’w ? s
ﬁf‘;‘.’&?ﬁ&. 9-8 28-Tooth Upper
=':_‘/‘I Blade
Compatibility
Ref No. Part No. Part Name Part Quantity with
2015model
1 SKRW-26 |Type Label 1 —
2 SKRW-17  |Caution Label 1 —
3 SK-1815NW |Upper Blade 18/Lower Blade 15 1Set o
4 SKNW-19  |Bottom Disk 1 o
5 SKN-22 Bottom Disk Fixing Bracket 1 o
6_® TKS-24 Sleeve ¢ 24 1 o ¥ 1 Forthe type A
6-Q@ TKS-25 Sleeve ¢ 25 1 o X1 For the type D
7 SKR-06A/D/E |Gear Case A/D/E type 1 o
8 SKAN-21 Blade Protection Cover 1 o
9 SKY-11 Gear Unit 1 o
9-1 SKR-27 U-Nut M5 11 o
9-2 SKY-28 Lower Qil Case Assy 1 x
9-3 SKY-31 Sun Gear Assy 1 o
9-4 SKY-32 Outer Gear Assy 1 o
9-5 SKY-33 Free Roller RA 5 x
9-6 SKY-39 Free Roller B 6 x
9-7 SKY-34 Spacer 11 x
9-8 SKY-35 Upper Oil Case Assy 1 x
10 SKR-37 Grease nipple M6 X 1.0 2 x
11 SKR-36 Stud Screw M5 X 18 5 o
12 SKAN-04  |Spring Washer M5 3 o
13 SKAN-05 |Cap Screw M5X 8 1 o
14 SKR-07 Stabilizer 1 o
15 SKR-10 Low Head Cap Screw M6 X 8 4 o
16 SKR-38 Body Case+ Rubber Seal 1 x
17 SKR-13 E-Ring 4 1 o
18 SKAN-14  |Drive Pinion Gear 1 o
19 SKR-15 Output Shaft Spacer 1 o
20 SKAN-02 |[Cap Screw M5 X 25 1 o
21 SKAN-01 Fit Screw M5 X 12 1 o
22 SKAN-03 Hex Screw M5 X 6 1 o
OPTION| SK-2824NW |Upper Blade 28/Lower Blade 24 1Set o
31  Incase of the type E

New spare parts

20160422

fDECH

IDECH CORPORATION



